
PROJECT DESIGN AND 
SAMPLING PLAN 

 
 

PFAS in Wastewater Characterization and Fate 
 
 
 

Department of Natural Resources and Environmental Control  

Division of Water 

89 Kings Highway 
Dover, DE 19901 

 
 

 
 

April 2023 
Updated October 2023 

Revision 03 



 

 

1 
 

Table of Contents 
1.0 INTRODUCTION ....................................................................................................................................... 2 
2.0 SURFACE WATER DISCHARGES ............................................................................................................... 4 

2.1 Facility Description .............................................................................................................................. 4 
[...]
Middletown-Odessa-Townsend Regional Municipal 0.7 MGD 

City of Seaford Municipal 1.3 MGD 

INV Performance Materials Industrial 2.3 MGD 

Perdue Foods Industrial 1.3 MGD 
* Actual discharges in 2021 (except INV which is permitted discharges); MGD = million gallons per day 
 
Table 2.1 Surface water discharge facilities selected for PFAS in wastewater study 

The following sections present brief descriptions on each facility. 

 

2.1.1 City of Wilmington Wastewater Treatment Facility 

• NPDES Permit Number: DE0020320 

• Permittee: City of Wilmington 

• Operator: Operations Management International, Inc. 

• Facility Location: E. 12th Street & Hay Road, Wilmington, DE 19809 

• Outfall 001 Coordinates: 39°43’51” N; 75°30’21” W 

• Operational History: Prior to 1998 

• Discharge Description: The facility discharges treated wastewater from municipal and 

commercial/industrial sources; the facility operates/implements a pretreatment program. 

• Facility Description: The wastewater treatment facility (WWTF) consists of headworks 

(including screening and grit removal systems), four primary clarifiers, eight activated 

sludge basins, eight secondary clarifier basins, chlorine contact basin, and biosolids 

handling system. 



 

 

5 
 

• Receiving waters: Delaware River (Zone 5) 

• 2021 Discharge: 66.1 MGD 

 

 

Figure 2.1 Location and layout of the Wilmington WWTF 

 

2.1.2 Kent County Regional Wastewater Treatment Facility 

• NPDES Permit Number: DE0020338 

• Permittee: Kent County Levy Court 

• Operator: Kent County Department of Public Works 

• Facility Location: 139 Milford Neck Road, Milford, DE 19963 

• Outfall 001 Coordinates: 38°59’36.7” N; 75°26’14.4” W 

• Operational History: Prior to 1988 



 

 

6 
 

• Discharge Description: The facility discharges treated wastewater from municipal and 

commercial/industrial sources; the facility operates/implements a pretreatment program. 

• Facility Description: The WWTF consists of headworks (including fine screening and grit 

removal systems), extended aeration basins with rolling oxic and anoxic zones for 

biological nutrient removal (BNR), ferric chloride injection for phosphorous reduction, 

secondary clarifiers (up to six available), sand filtration system, UV disinfection system 

(with 12 channels available). 

• Receiving waters: The Gut, a tributary to the Murderkill River. 

• 2021 Discharge: 13.2 MGD 

 

 
Figure 2.2 Location and layout of the Kent County WWTF 



 

 

7 
 

2.1.3 City of Rehoboth Beach Wastewater Treatment Facility 

• NPDES Permit Number: DE0020028 

• Permittee: City of Rehoboth Beach 

• Operator: Rehoboth Beach Wastewater Department 

• Facility Location: 2-12 Bay Rd, Rehoboth Beach, DE 19971 

• Outfall 002 Coordinates: 38°43.787’ N; 75°03.505’ W [Ocean Outfall] 

• Operational History: Prior to 1986 

• Discharge Description: The facility discharges treated wastewater from municipal and 

commercial sources; there is no pretreatment program. 

• Facility Description: The WWTF consists of headworks (including bar screen and grit 

removal systems), two emergency diversion tanks, two total-barrier oxidation ditches, 

chemical injection for phosphorus removal, two secondary clarifiers, filtration system, two 

chlorination/dichlorination tanks, two post-aeration tanks, and biosolids handling system. 

• Receiving waters: Atlantic Ocean 

• 2021 Discharge: 1.3 MGD 

 
Figure 2.3 Location and layout of the Rehoboth Beach WWTF 



 

 

8 
 

2.1.4 Middletown-Odessa-Townsend (M-O-T) Regional Wastewater Treatment Facility 

• NPDES Permit Number: DE0050547 

• Permittee: New Castle County 

• Operator: NCC Department of Special Services 

• Facility Location: 810 Old Corbit Road, Odessa, DE 19730 (39.453147, -75.641358) 

• Outfall 001 Coordinates: 39°27'16.2" N; 75°38'53.5" W 

• Operational History: Prior to 1986 

• Discharge Description: The facility discharges treated wastewater from municipal and 

commercial sources; no pretreatment program. 

• Facility Description: The WWTF consists of drum screens, equalization (EQ) basin, two-

train sequencing batch reactor (SBR) treatment system, cloth filtration system, ultraviolet 

(UV) disinfection system, and biosolids handling system. 

• Receiving waters: Appoquinimink River (a Tributary to Zone 5 of the Delaware River) 

• 2021 Discharge: 0.7 MGD 

 

 
Figure 2.4 Location and layout of the M-O-T Regional Wastewater Treatment Facility 



 

 

9 
 

2.1.5 City of Seaford Wastewater Treatment Facility 

• NPDES Permit Number: DE0020265 

• Permittee: City of Seaford 

• Operator: Seaford Public Works Department 

• Facility Location: 403 Nanticoke Ave, Seaford, DE 19973 

• Outfall 001 Coordinates: 38°38’4” N; 75°37’2” W 

• Operational History: Prior to 1986 

• Discharge Description: The facility discharges treated wastewater from municipal and 

commercial/industrial sources.  The facility receives and treats leachate from the Southern 

Solid Waste Management Landfill in Georgetown; the facility has a pretreatment program. 

• Facility Description: The WWTF consists of headworks (including mechanical screen and 

grit removal system), one primary clarifier (a second available if needed), one flow 

equalization tank, two anoxic basins, four oxic basins, alum added for phosphorus removal, 

two secondary clarifiers, two traveling-bridge sand filters, one double-sided chlorine 

contact chamber and biosolids handling system. 

• Receiving waters: Nanticoke River 

• 2021 Discharge: 1.3 MGD 

 
Figure 2.5 Location and layout of the City of Seaford Wastewater Treatment Facility 



 

 

10 
 

2.1.6 INV Performance Material’s Seaford Nylon Plant  

• NPDES Permit Number: DE0000035 

• Permittee: INV Performance Materials, LLC 

• Operator: INV Performance Materials, LLC 

• Facility Location: 25876 DuPont Road, Seaford, DE 19973 

• Outfall Coordinates: Multiple as shown in Table 2.2 

Outfall  Description  
001  Air compressor condensate, non-returned steam 

condensate, non-contact cooling water, and storm water.  
(38.00o 37.00’ 52.02” N, 75.00o 37.00’ 27.35” W)  

002  Drinking water tank overflow (unused groundwater), non-
returned steam condensate, reverse osmosis reject water, 
and boiler blow-down.  
(38.00o 37.00’ 49.10” N, 75.00o 37.00’ 30.39” W)  

003  Non-returned steam condensate, non-contact cooling 
water, and storm water.  
(38.00o 37.00’ 47.38” N, 75.00o 37.00’ 32.02” W)  

004  Non-returned steam condensate, non-contact cooling 
water, and storm water.  
(38.00o 37.00’ 43.74” N, 75.00o 37.00’ 36.25” W)  

005  Sanitary wastewater, process finish wastewater and storm 
water.  
(38.00o 37.00’ 49.25” N, 75.00o 37.00’ 27.09” W)  

006  Same as Outfall 005, but prior to UV disinfection.  
(38.00o 37.00’ 48.85” N, 75.00o 37.00’ 26.37” W)  

008  Diverted storm water.  
(38.00o 37.00’ 43.94” N, 75.00o 37.00’ 30.91” W)  

010  River intake (primarily for on-site firefighting operations).  
011  Overall combined discharge including all internal outfalls 

and storm water from site.  
(38.00o 37.00’ 27.32” N, 75.00o 37.00’ 43.69” W)  

Table 2.2 Descriptions of outfalls at the INV’s Seaford Nylon Plant 

 

• Operational History: Prior to 1988 

• Discharge Description: The facility discharges non-contact cooling water, treated process 

and sanitary wastewater, and storm water.  

• Facility Description: The WWTF consists of one flow equalization tank, two aeration 

basins, one secondary clarifier, two sand filters, and one UV disinfection system. The plant 

primarily manufactures Nylon 6,6 Staple fiber.  In 2009, certain operations at the facility 



 

 

11 
 

were idled or shut down, including the nylon polymerization, carpet fiber processes and 

power generation.  Since June 2009, the facility has used polymer made at other INV 

Performance Material, LLC sites for fiber production.   

• Receiving waters: Nanticoke River 

• Permitted Flows: Outfalls 001, 002, 003, 004 = 2.225 MGD (Daily AVG) 

    Outfall 005 = 0.133 MGD (Daily AVG) 

 

Figure 2.6 Location and layout of the INV Performance Material’s Seaford Nylon Plant 

 

  



 

 

12 
 

2.1.7 Perdue Foods, LLC 

• NPDES Permit Number: DE0000469 

• Permittee: Perdue Foods, LLC 

• Operator: Perdue Foods, LLC 

• Facility Location: 20621 Savannah Road, Georgetown, Delaware 19947 

• Outfall 002 Coordinate: 38.702172 N; -75.382675 W 

• Operational History: 1975 

• Discharge Description:  

o Outfall 002 - Effluent from the wastewater treatment system, including: 

 process wastewaters from first processing operations (receiving, killing, 

scalding, picking), second processing operations (evisceration, chilling), 

and further processing operations (cutup, boneless, thinslice); 

 plant sanitation wastewater; 

 sanitary wastewater; 

 boiler blowdown (0.035 MGD); 

 process area storm water (includes storm water runoff from the following 

areas:  processing building roofs, live receiving area, offal area, yard wash 

down, refrigerated box trailer parking pads, truck wash, trailer drippings, 

driveways, live haul scale, vehicle refueling area, and raw waste lift station); 

and, 

 feed mill boiler blowdown (0.003 MGD) from the Perdue Feed Mill, in 

Bridgeville. 

o Outfall 004 - Storm Water discharge from a grassed area, not considered for this 

study.   

• Facility Description: This facility is a poultry processing plant.  Operations include 

receiving of live poultry and the slaughter, eviscerating, chilling, and packaging of fresh 

poultry followed by shipment to northeast markets. The wastewater treatment system 

consists of: screening, anaerobic lagoons, activated sludge (2-cell parallel aerobic/anoxic 

system), chemical precipitation using alum for phosphorus removal, clarification, and 

ultraviolet (UV) disinfection.  Sand filtration prior to the UV disinfection is not used 

because the plant meets the TSS permit limits.  Sanitary wastewater is treated in a batch 



 

 

13 
 

aerobic treatment system (sequence batch reactor – SBR) and is then pumped to the 

ultraviolet disinfection unit.  Waste activated sludge from the treatment facility is 

aerobically digested, gravity thickened, dewatered by belt filter press, and then hauled by 

a contractor for ultimate disposal by land application. . 

• Receiving waters: Savannah Ditch, Georgetown 

• Permitted Flow: 1.3 MGD (2021 Daily AVG) 

 

 

Figure 2.7 Location and layout of the Perdue Foods Wastewater Treatment Plant 

  



 

 

14 
 

2.2 Sampling from Surface Water Discharge Facilities 

For this phase of study, influent (just before any treatment) and effluent (ready to be discharged) 

at each wastewater treatment facility (WWTF) listed above will be sampled.  Once facilities for 

the next phase of study are identified, additional sampling at different treatment stages may be 

considered.  Note that multiple effluent outfalls may exist at a single facility, sampling should be 

conducted from the wastewater outfall (not stormwater-only outfall).  For example, Outfall 002 at 

the Perdue Foods facility should be sampled instead of Outfall 004, which discharges stormwater 

only. 

At INV Performance, “influent” is sourced from unused groundwater, however it will still be 

sampled to document the presence or absence of PFAS in the source water.   Note that effluent 

sample will be collected from Outfall 005 at this facility. 

Quarterly sampling from each facility will be conducted to observe potential seasonal variations 

of the wastewater. 

Samples will be named in the following format: Facility Code-IF or EF(Quarter), where Facility 

Code is WM=Wilmington, KC=Kent County, RB=Rehoboth Beach, MOT=MOT, SF=Seaford, 

INV= INV Performance, and PF=Perdue Foods; IF= influent, EF=effluent; and Quarter is the 

number of quarterly sampling event.  For example, MOT-EF1 will be the effluent sample 

collected from the M-O-T Regional Wastewater Treatment Facility during the first (quarter) 

sampling event.  



 

 

15 
 

3.0 GROUNDWATER DISCHARGES 

3.1 Facility Description 

Two types of groundwater discharge facilities are selected for this study: spray (treated wastewater 

applied over crops/grass fields), and rapid infiltration basins (RIB), where treated wastewater is 

discharged directly into the artificially constructed soil basins.  

Eight wastewater treatment and groundwater discharge facilities are selected for this study and 

Table 3.1 presents a summary of these facilities (see Figure 1.1 for regional locations).   

Facility Name Wastewater Source Discharge Rate* 

Town of Middletown (Spray) Municipal 2.39 MGD 

Town of Middletown (RIB) Municipal 0.47 MGD 

Sussex Regional Recharge Facility (Spray) Industrial 1.04 MGD 

James Thompson (Spray) Industrial 0.03 MGD 

Beaver Creek (RIB) Residential 0.14 MGD 

Angola Beach & Estates (Spray) Residential 0.09 MGD 

Baywood Country Club (Spray; Golf Course) Residential 0.05 MGD 

Stonewater Creek (RIB) Residential 0.34 MGD 
* Actual discharges in 2022 (Stonewater discharge is from 2021); MGD = million gallons per day  

Table 3.1 Groundwater discharge facilities selected for PFAS in wastewater study 

 

3.1.1 Town of Middletown Wastewater Treatment Facility (Spray) 

• OWTD-Spray Permit Number: 359298-13 

• Permittee: Town of Middletown 

• Operator: Artesian Wastewater Management, Inc. 

• Facility Location: 1400 Industrial Dr, Middletown, DE 19709 (WWTF) 

• Coordinates:  

o 39.435384448484605, -75.72695311486525 (WWTF) 

o 39.41259805838517, -75.7368827118416 (Ford Farm) 

o 39.42396090062268, -75.74428953750476 (Von Croy Farm) 

o 39.42525939323299, -75.7492799519701 (Charles E. Price Memorial Park) 



 

 

16 
 

• Operational History: Prior to 2001 

• Discharge Volume: 2,388,845 GPD (2022 data) 

• Discharge Description: The treated effluent is discharged via center pivot irrigation to the 

Von Croy farm (114 acres) or Ford farm (93 acres) or to solid set irrigation at the Charles 

E. Price Memorial Park (77 acres). 

• Facility Description: Municipal, commercial, and industrial wastewater is treated in a 

WWTF that consist of one (1) two-celled aerated treatment lagoon system, one (1) 

polishing/storage lagoon, three (3) chemical injections systems (chlorine for algae 

management, and polymer and alum (aluminum sulfate) for coagulation, two (2) 

floculation/filtration systems, one (1) storage lagoon, and one (1) sodium hypochlorite 

disinfection system. 

• Location map (Figure 3.1) 

 

 
Figure 3.1 Location and Layout of the Middletown Spray and RIB Facilities 



 

 

17 
 

3.1.2 Town of Middletown Wastewater Treatment Facility (RIB) 

• OWTD- RIBs Permit Number: 359298-15 

• Permittee: Town of Middletown 

• Operator: Artesian Wastewater Management, Inc. 

• Facility Location: 563 Green Giant Rd, Townsend, DE 19734 (Tertiary System & RIBs) 

• Coordinates: 39.40866608887651, -75.7316994640431 (RIBs) 

• Operational History: Prior to 2018 

• Discharge Volume: 473,935 GPD (2022 data) 

• Discharge Description: The treated effluent is discharged to 18 RIBs with one RIB 

removed from the dosing sequence to allow for extended drying time and/or maintenance. 

The dosing cycle also includes a minimum 72 hour drying period. 

• Facility Description: Municipal, commercial, and industrial wastewater is treated in a 

WWTF that consist of one (1) two-celled aerated treatment lagoon system, one (1) 

polishing/storage lagoon, three (3) chemical injections systems (chlorine for algae 

management, and polymer and alum (aluminum sulfate) for coagulation, two (2) 

floculation/filtration systems, one (1) storage lagoon, and one (1) sodium hypochlorite 

disinfection system. Treated effluent undergoes advance treatment using a tertiary 

biological treatment system utilizing Entex Webitat modules to reduce the Total Nitrogen 

concentration further. A Rapid Infiltration Basin (RIB) system, consisting of 21 RIBS, also 

located on the Ford Farm.  The Town has an Operation Permit for 18 RIBs. The additional 